
TECHNOLOGY DEEP DIVE: 
Eye on chlorine 

residual | 34

TECH TALK: 
Testing for 

PFAS | 44
tpomag.com
JUNE 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Brandon Garrettson
Plant Supervisor
Fair Oaks Ranch, Texas 

Home Sweet Plant
THE FAIR OAKS RANCH TEAM EARNS PLAUDITS 
FOR DEDICATION AND EFFLUENT QUALITY
24

IN MY WORDS: 
Truly heroic operators 
respond to a wildfire | 28



Brushing 
away algae 
so you don’t 

have to.

Labor Saving Solutions

Maintenance & Service 
contracts available

Parts are interchangeable 
with all brands

Real breakaway 
protection

No field welding required

Self-install kits and 
factory-install available

Call us at 717.763.0500 
or visit www.envirodynesystems.com  
[...]
Who knew? My perception was that I had made excessive changes to his 
stories without bothering to explain what I was doing and why. He saw things 
in a completely different light and felt I had helped put his career on track.

 
SERIOUS STRUGGLES

Later, after a promotion to account supervisor at an advertising and pub-
lic relations agency, I was so sure I was failing that I asked my boss to demote 
me to a role as a copywriter or editor. He refused, and I floundered on.

Well, over the years, three of the people who worked with me back then 
made a point to reach out. One who had gone on to a career in business com-
munication overseas called me on a visit back to the states and invited me 
to lunch.

Another, just a few years ago, mentioned me in a blog post as someone 
who had been a good influence in his early career. And the third, after an 
exchange of messages on LinkedIn, which he initiated, said he still remem-
bered a two-minute lesson I gave him on parallelism in writing sentences.

If asked, I would have guessed all three of those men would give me at 
best neutral and more likely negative evaluations as a boss. What did they 
see in me that I failed to see in myself?

 
FALSE LIMITATIONS

I would suggest based on experience and observation that self-depre-
cation is a more common trait than arrogance. How much more fulfilling 
would our careers and lives be if we could look with fairness at our abilities. 
How much more good could we do if we gave ourselves the credit we deserved; 
if we carried the appropriate level of self-confidence?

A quote attributed to Henry Ford provides a good note on which to end: 
“Whether you think you can’t or think you can, you’re right.”   

Pittsburg Tank and Tower Group (PTTG) is pleased to 
announce exciting news on the newest offering in the 
elevated tank market:  Our Mini Composite Elevated 
Tank!  
  
Thanks to our patented pending design you can now 
achieve the desirable attributes of Composite Elevated 
Tank storage in smaller, cost competitive capacities.

TOP BENEFITS 
Lower Construction Time 
Low Cost Maintenance 
Less Time Working at Heights 

Click on the QR code below for: 

+ More information on the Mini 
Composite Elevated Tank 

+ Application to schedule a 
Lunch and Learn with PTTG

www.pttgminicomposite.com

MINI COMPOSITE

http://www.pttgminicomposite.com
https://in-situ.com/us/
https://www.pttg.com/


10     TREATMENT PLANT OPERATOR

Visit the site daily for new, exclusive content. Read our blogs, find resources and get the most out of TPO magazine.

Join the Discussion
Facebook.com/tpomag    
Instagram.com/tpomag 
Twitter.com/tpomag

Visit tpomag.com and sign up 
for newsletters and alerts. You’ll get 
exclusive content delivered right to your 
inbox, and you’ll stay in the loop on 
topics important to you.

Emails & Alerts

AWARD-WINNING PROJECT

Safeguarding a Trout Fishery
Upgraded with an E.A. Aerotor Plant from Lakeside 
Equipment Corporation, a water and wastewater 
treatment plant that sits right next to one of the 
world’s best trout fisheries has won the coveted Top 
Project award in the Water and Wastewater category 
of the American Council of Engineering Companies 
Arkansas Engineering Excellence Awards. 
tpomag.com/featured

 WORKPLACE SAFETY

A Shared 
Responsibility
Since workers spend an average of 
eight-plus hours a day with each other, 
they have to be able to depend on 
each other, going the extra mile to 
look out for one another and speaking 
up when something isn’t safe. Learn 
about OSHA’s regulations that require workers to keep a watchful 
eye on each other in this online article. 
tpomag.com/featured

GREAT LAKES MICROPLASTICS

Breaking Down the Problem
A big challenge to the health of the Great Lakes takes a tiny form: 
microplastics. In a study of microplastics on 37 National Park beaches, 
microfibers were found at every site and made up 97% of the microplastic 
debris. The highest concentration of microplastics in this national study 
was found at the Apostle Islands National Seashore in Wisconsin. 
tpomag.com/featured

‘‘ ‘‘OVERHEARD ONLINE

“Our study has shown that  
only 10 daily samples from  
10 wastewater treatment plants 
are needed to provide anonymous 
and unbiased information on  
the health of 7 million people.”
How Wastewater-Based Epidemiology Can 
Catch Outbreaks Early and Save Lives
tpomag.com/featured



tpomag.com    June 2023   11

MEASURING 
WHAT
MATTERS
This multiparameter system analyzes 
drinking water quality in network pipes 
under pressure, monitoring up to 
10 parameters online—ranging from 
TOC to chlorine—in a single compact 
integrated device.

To learn more visit us at booth #1219 
during ACE23 or at 
s-can.at/InNetwork

pipe::scan
This multiparameter system analyzes 
drinking water quality in network pipes 
under pressure, monitoring up to 
10 parameters online—ranging from 
TOC to chlorine—in a single compact 

To learn more visit us at booth #1219 

drinking water quality in network pipes 
under pressure, monitoring up to 
10 parameters online—ranging from 
TOC to chlorine—in a single compact 
integrated device.

To learn more visit us at booth #1219 
during ACE23 or at 
s-can.at/InNetwork

To learn more visit us at booth #1219 To learn more visit us at booth #1219 

Temperature

TOC
pH

UV254

FCI UVTEC

ColorPressure

ORP

NTU

DOC

MEASURING 

MATTERS
drinking water quality in network pipes 

To learn more visit us at booth #1219 To learn more visit us at booth #1219 

drinking water quality in network pipes 

To learn more visit us at booth #1219 To learn more visit us at booth #1219 

TemperatureTemperatureTemperatureTemperatureTemperatureTemperatureTemperatureTemperature

TOCTOCTOCTOC
pHpHpHpHpHpHpHpHpHpH

ColorColorColorColor

ORPORPORPORP

NTUNTU

DOCDOCDOCDOCDOC

https://www.s-can.at/en


12     TREATMENT PLANT OPERATOR

wastewater: BIOSOLIDS

top performer

S
truvite had become a serious problem for the Tres Rios 
Water Reclamation Facility in Arizona’s Pima County.

The buildup of struvite occurred downstream of the 
anaerobic digesters and especially in the centrifuge facil-

ity where biosolids are dewatered from 2.5% to 18-20% solids. 
“We’d see it form especially in the centrate lines because the cen-
trate was so phosphorus-laden,” says Steven Richey, plant manager.

“Struvite is kind of like kidney stones. It’s made up of the same 
material. With the amount of phosphorus we had in the system, 
we were almost totally occluding pipes. It was almost like the for-
mation of concrete on the pipe walls. We started seeing high pres-
sure on the discharge side of pumps. Eventually you have a 10-inch 
pipe with only a 3-inch hole down the middle, if that.”

Jason Hartman, assistant plant manager for operations, adds, 
“The main centrate header coming off the centrifuges is an 18-inch 
line, and it was almost completely occluded when we got in there 
and cleaned it out.”

To solve the problem, the Tres Rios team worked with the HDR 
engineering firm and Schwing Bioset to implement North Amer-
ica’s first installation of the NuReSys nutrient recovery technology. 
The $6 million system precipitates the struvite within the diges-
tate stream so that it can be removed with the biosolids.

The system converts more than 85% of the orthophosphate in 
the centrate to struvite crystals, resolving the buildup. It also greatly 

reduces the phosphorus recycled back to the treatment plant head-
works, leaving no more than 50 mg/L of orthophosphate in the 
return stream.

 
AN ESSENTIAL FACILITY

The Tres Rios plant (50 mgd design, 30 mgd average) serves the 
Tucson metropolitan area and is the central biosolids treatment 
site for all eight of Pima County’s clean-water facilities. It is per-
mitted for A+ reclaimed water through the Arizona Department 
of Environmental Quality. Some of the reclaimed water is used 
on site and for irrigation at a neighboring park, but most of the 
effluent discharges to the Santa Cruz River.

Biosolids cake is hauled from the site, land-applied and incor-
porated into the soil by Synagro. The Tres Rios facility produces 
180 wet tons per day of dewatered biosolids from its own opera-
tions and the other Pima County plants.

The plant was built in the early 1970s with a high-purity 
oxygen activated sludge process. In 2006 a mixed liquor extended 
aeration process came online with the high-purity oxygen still in 
service. In 2014, as part of a Regional Optimization Master Plan, 
the five-stage Bardenpho process for ammonia and total nitrogen 
removal was brought online.

“We started having the struvite problem when the mixed liquor 
extended aeration process was added, but we really saw it when we 

Out With Struvite
A NUTRIENT RECOVERY TECHNOLOGY HELPS THE TRES RIOS WATER RECLAMATION FACILITY 
END PIPING BLOCKAGES, SAVE MONEY AND REDUCE PHOSPHORUS RETURN TO THE HEADWORKS

STORY: Ted J. Rulseh  |  PHOTOGRAPHY: Mark Henle

A secondary clarifier and the centrifuge facility at the Tres Rios Water Reclamation Facility in 
Pima County, Arizona.



tpomag.com    June 2023   13

Tres Rios Water 
Reclamation Facility
Pima County, Arizona
www.pima.gov

BUILT: 
1972 (latest upgrade 
completed 2020)

FLOWS: 
50 mgd design, 30 mgd average

TREATMENT PROCESS: 
Activated sludge (five-stage 
Bardenpho for biological 
nutrient removal)

TREATMENT: 
Secondary

RECEIVING WATER: 
Santa Cruz River

BIOSOLIDS PROCESS: 
Anaerobic digestion, 
dewatering

BIOSOLIDS VOLUME: 
180 wet tons/day

BIOSOLIDS USE: 
Land application by contractor

“Our NuReSys 
facility is helping 

us get the phosphorus 
out in the biosolids, so  
it can go into the field 
for land application.”     
STEVEN RICHEY

Plant manager Steven 
Richey with the NuReSys 
nutrient recovery system 
(Schwing Bioset).

http://www.pima.gov


14     TREATMENT PLANT OPERATOR

put in the five-stage Bardenpho,” 
Richey recalls. To slow struvite 
buildup, the plant team added ferric 
chloride to the process stream to 
change the pH of the biosolids, and 
added dilution water in the centrate 
return lines.

“But then we still had all that 
phosphorus going back to the plant 
in the centrate,” Richey says. “Now 
our NuReSys facility is helping us 
get the phosphorus out in the bio-
solids, so it can go into the field for 
land application.”

 
CHOOSING A REMEDY

In exploring potential remedies 
for the struvite buildup, HDR worked 
with the county to establish a set of 
performance specifications, includ-
ing at least 85% reduction in ortho-
phosphate and an electrical demand 
less than 10 kWh per kilogram of 
phosphorus removed. The specifica-
tions were then shared with two tech-
nology vendors for cost proposals.

One technology was pilot-tested. The NuReSys process, although not 
pilot-tested at Tres Rios, had been proven in numerous installations in Europe. 
It was ultimately chosen in 2018 based on a financial evaluation. In addition, 
the Tres Rios plant had experience with Schwing Bioset, having used the 
company’s positive displacement piston pumps to lift dewatered biosolids 
into the elevated silo from which the material is dispensed into trucks.

“We’ve had a good relationship with Schwing Bioset,” says Richey. “We 
had confidence in them, and they were willing to work with us on design 
modifications going forward.” 

 
CREATING CRYSTALS

Struvite control starts with managing the pH of the feed streams to influ-
ence the reaction of magnesium with the phosphorus in solution. This hap-
pens in an air stripper. Once an ideal pH condition is created, magnesium 
precipitates the soluble orthophosphate ions as struvite.

The addition of magnesium chloride enables continual precipitation of 
struvite from the waste stream. For every one pound of orthophosphate 
removed, an additional half-pound of ammonia nitrogen is also captured.

In the process at Tres Rios, the three Westfalia centrifuges (GEA Group) 
are downstream from the NuReSys process. Digestate is pumped into the 
NuReSys CO2 release tanks (air strippers). There, carbon dioxide is released 
via coarse-bubble aeration, raising the pH to the desired condition. Over-
flow from the air stripper proceeds to a crystallizer, where magnesium chlo-
ride is added in proportion with the orthophosphate concentration and 
stream’s solids content.

SOMETHING TO SELL?
While the NuReSys process can include the separation and 

harvest of the struvite crystals as a marketable fertilizer product, 
the Tres Rios team did not see an adequate return on investment 
from that step and so opted to leave the crystals in the biosolids 
for land application.

“We still have the option to capture the struvite,” says Steven 
Richey, plant manager. “It’s a question of whether we’ll be able to 
find a market for it. Down the road, if we find a market, we have 
the ability to add a harvest package.”

Harvest would be accomplished by replumbing and redirect-
ing flow from the centrate lines (after centrifuge dewatering) to the 
crystallization tank. That change would enable the system to 
recover up to 90% of the struvite produced.

The Tres Rios nutrient recovery project has been recognized 
with several awards for excellence. It received the Grand Award in 
the Clifford S. Sawyer Award for Innovation Program, sponsored 
by the American Council of Engineering Companies.

It also was the award winner for Technology Innovation in 
Arizona Forward’s 40th Annual Environmental Excellence Awards 
presented by SRP, a community-based public power utility 
serving the greater Phoenix metropolitan area.

Richard Keegan takes gravity belt thickener samples.

Steven Richey, shown checking the gravity belt thickener, 
reports on a good working relationship with Schwing Bioset 
on design modifications to the nutrient recovery process.



tpomag.com    June 2023   15

In the crystallizer, a continuously stirred tank reactor, the magnesium 
reacts with the soluble orthophosphate ions and nitrogen, allowing the stru-
vite crystals to form and grow. The process yields 1-3 mm struvite crystals. 
“You can definitely see them in the cake biosolids,” Hartman says. “They 
almost look like rhinestones in the sunlight.”

 
FINE-TUNING

The NuReSys process was commissioned in November 2020. It has func-
tioned well, although some midstream adjustments have been made. A sig-
nificant challenge was in constructing and integrating the technology while 
keeping the Tres Rios biosolids process operating without interruption. “We 
are an end-of-the-line facility,” Hartman observes. “We don’t have the abil-
ity to close the gates and stop the flow.

“We’re processing all of Pima County’s biosolids, so our centrifuge build-
ing is in operation 24 hours a day, seven days a week. The integration and 
the ability to bring this new process online, while still producing biosolids 

and sending it offsite, required awe-
some coordination by our staff and 
our contractors.”

Richey adds, “We’ve had to do 
some workarounds and some modi-
fications. Schwing Bioset has been 
very accommodating, especially dur-
ing the first year, in allowing us to 
make those modifications without 
voiding our warranties.”

One issue involved the process 
overflow from the air stripper tanks 
to the crystallization reactor, as stru-

vite constricted the lines, and cleaning them was labor-intensive. That was 
corrected by a plumbing change that made it possible to waterjet the lines.

Another adjustment involved the addition of polymer ahead of the cen-
trifuges. “We expected to use an amount of polymer comparable to what we 
used before,” says Richey. “But we found the dry polymer we were batching 
and mixing on site didn’t have a high enough molecular weight to process 
the biosolids without the ferric chloride and the same amount of phospho-
rus in the system. We had changed the consistency of our material, so we had 
to switch to an emulsion polymer that is considerably more expensive.”

 
KEEPING IT RUNNING

Tres Rios operation and maintenance technicians operate the system 